SGS

Test Rapon No. AJD201005064 Date: DEC. 29,2010  Page 10of 3

JIANGYIN PIVOT DECORATIVE MATERIALS CO., LTD
PIVOT INDUSTRIAL PARK, 9™ HUAXI VILLAGE, HUASHI, JIANGYIN, JIANGSU, CHINA

The following sample(s) was / were submitted and identified on behalf of the client as:
Sample Description: FIRE-RESIST ALUMINIUM COMPOSITE PANEL
Manufacturer: JIANGYIN PIVOT DECORATIVE MATERIALS CO., LTD

Country of Origin: CHINA
Addition information: LOGO: IBOND

Test Requested:

BS476 Fire tests on building materials and structures -Part 5 Method of test for ignitability

Test Results: — See attached sheet -

Test Period:
Sample Receiving Date : DEC.21,2010
Test Performing Date : DEC.21,2010 TO DEC.27, 2010
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I Test conducted
This test is conducted as per BS476 Fire tests on building materials and structures -Part 5 Method of test for
ignitability

1l. Sample details

Materials(Name) / Color | Fire-Resist Aluminium Composite Panel

Density Approximate 5.1kg/m?

Size of sample 225 mmx225mm x3.2mm, 3pcs
[ [ Temperature (C) | Humidity (%) [ Duration (d) |
| Precondition [ 2382 | 5045 [ 6 |

Remark: Test specimens shall be conditioned to constant mass

Il Test Results

Parameter pdo A (hfite)

1 2 3

Occurrence of ignition (Yes/No) No No No

End of afterflaming(s) 0 0 0

Whether flame extend to an edge(yes/no) mm No No No

IV. Test Criteria
9.1 The performance of the product shall be designated by the letter ‘P if
a) none of the specimens flames for more than 10s after removal of the test flame,and

b) burning of any specimen does not extend to an edge during the application of the test flame or within the
10s period following its removal

9.2 Any product not complying with the requirements given in 9.1 shall be designated by the letter X'
Comments:
The tested sample meets above requirements of 9.1.

Codeletter:[ ¢ ]P;[ ]X

Statement: The test results relate to the behaviour of the test specimens of a product under the particular
conditions of the test; they are not intended to be the sole criterion for assessing the potential fire hazard of the
product in use.

To be continued....
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Photo Appendix:

***End of Report™**
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